

TEST CERTIFICATE

489 1604 147A

Tests according to EN 489:2009

for

non-welded joint system type

“Shrinkable joint casing with fixed adhesive at the inside”

by order of

Salling Plast Production Orsha

Test sample No. 4295, 4297 and 4333:

Non-welded joints

type “Shrinkable joint casing with fixed adhesive at the inside”

on 1x DN 150/250 and 2x DN 80/160

Test report 1330E5204

The following tests have been completed in accordance with the European Standard

EN 489:2009 at the FFI for three non-welded joints in March 2016:

Soil stress test and water impermeability test.

The joints have passed the tests successfully.

Hemmingen, 2016-04-05



Thomas Grage
Managing Director



Max-von-Laue-Str. 23
30966 Hemmingen
+49 511 94370 0
www.fernwaerme.de



Volker Herbst
Project Manager